

TEST REPORT

Applicant: SMART CONCEPT TRADING LIMITED
FLAT C 8/F MAI WAH IND BLDG
1-7 WAH SING ST
KWAI CHUNG NT
HK

Number: HKGH02981997

Date: Mar 28, 2023

Attn: NICK SIU

Sample and Information provided by customer :
Item Name : **2PK HALLOWEEN LED TEALIGHT WITH PRINTING**
Item No. : **G89597CST**
Style : **3 asst style**
Quantity : 8 pieces
Vendor : Smart Concept Trading Limited
Buyer : Regent Products Corp.
Country of Origin : China



For and on behalf of :
Intertek Testing Services HK Ltd.



Cindy I.K. Chan
Vice President



TEST REPORT

Number : HKGH02981997

Conclusion:

The submitted sample was tested under the following requirements requested by the applicant, subject to the information stated in the remark and attached page(s) for details :

| <u>Requirement</u> | <u>Result</u> |
|--|----------------|
| (1) California Proposition 65 for Halloween indoor and outdoor home decor and games, Consent Judgement no. HG-633575 - Heavy metals content | Pass |
| (2) California Proposition 65 - Lead in surface wipe sample | Not Applicable |
| (3) California Proposition 65 for Halloween indoor and outdoor home decor and games , Consent Judgement no. HG-633575 - Phthalate content | Pass |
| (4) U.S. Public Law No.104 - 142, 13 May 1996 Mercury Containing and Rechargeable Battery Management Act - Mercury (Hg) Content | Pass |

Decision Rule(s):

When a statement of conformity to a specification or standard is provided on test report, the decision rule shall be applied. For details, please refer to Intertek's "Decision Rule Document" and is available on Intertek's website. <https://intertekhk.qrd.by/decision-rule-doc..>
If decision rule already in hered in the requested specification or standard, Intertek's "Decision Rule Document" is not applicable and indication of "∞" was shown as above table.



TEST REPORT

Number : HKGH02981997

(1) Heavy metals Content

Test Method : Acid digestion method/ soluble extraction method and analysed by Inductively Coupled Argon Plasma Spectrometry.

Total Lead (Pb) content in Surface coating:

| Tested Component | Result in ppm | Limit in ppm |
|------------------|---------------|--------------|
| (1/2) | <20 | 90 |

Total Lead (Pb) content in non-surface coating:

| Tested Component | Result in ppm | Limit in ppm |
|------------------|---------------|--------------|
| (3/4/5) | <20 | 100 |
| (6/7/8) | <20 | 100 |

Soluble Cadmium (Cd) content:

| Tested Component | Result in ppm | Limit in ppm |
|------------------|---------------|--------------|
| (1) | <5 | 75 |
| (2) | <5 | 75 |
| (3) | <5 | 75 |
| (4) | <5 | 75 |
| (5) | <5 | 75 |
| (6) | <5 | 75 |
| (7) | <5 | 75 |
| (8) | <5 | 75 |

Soluble Arsenic (As) content:

| Tested Component | Result in ppm | Limit in ppm |
|------------------|---------------|--------------|
| (1) | <2.5 | 25 |
| (2) | <2.5 | 25 |
| (3) | <2.5 | 25 |
| (4) | <2.5 | 25 |
| (5) | <2.5 | 25 |
| (6) | <2.5 | 25 |
| (7) | <2.5 | 25 |
| (8) | <2.5 | 25 |



TEST REPORT

Number : HKGH02981997

The above limit was quoted from the Consent Judgement no. HG-633575 settled by Superior Court of the State of California for the County of Alameda, for Halloween indoor and outdoor home decor and games based on the California Proposition 65.

ppm = parts per million = mg/kg

Tested Components:

- (1) White coating on plastic (pattern).
- (2) Black coating on plastic (pattern).
- (3) Black plastic (body).
- (4) White plastic (body).
- (5) Orange plastic (body).
- (6) Dull white plastic (base).
- (7) Translucent plastic (LED cover).
- (8) Shiny black plastic (on/ off switch).

Date sample received : Mar 13, 2023

Test Period : Mar 13, 2023 to Mar 21, 2023



Page 4 of 7



TEST REPORT

Number : HKGH02981997

(2) Lead in Surface Wipe Sample

Test Standard : NIOSH 9100.

Assessment :

The submitted sample(s) was reviewed against the latest Intertek California Proposition 65 Protocol. No testing was required as no consent judgment of related court case based on California Proposition 65 was found on the sample.

Date sample received : Mar 13, 2023

Testing period : Mar 13, 2023 to Mar 16, 2023



Page 5 of 7



TEST REPORT

Number : HKGH02981997

(3) Phthalate Content Test

Test Method : By solvent extraction and Gas Chromatographic-Mass Spectrometric (GC-MS) analysis.

| Compound | Result (% w/w) | | | Limit (% w/w) |
|--------------------------------|----------------|---------|-------|---------------|
| | (1/2/3) | (4/5/6) | (7) | |
| Dibutyl phthalate (DBP) | <0.01 | <0.01 | <0.01 | 0.1 |
| Diethyl hexyl phthalate (DEHP) | <0.01 | <0.01 | <0.01 | 0.1 |
| Benzyl butyl phthalate (BBP) | <0.01 | <0.01 | <0.01 | 0.1 |
| Diisononyl phthalate (DINP) | <0.01 | <0.01 | <0.01 | -- |

The above limit was quoted from the Consent Judgement no. HG-633575 settled by Superior Court of the State of California for the County of Alameda, for Halloween indoor and outdoor home decor and games based on the California Proposition 65.

Tested Components:

- (1) Black plastic (body).
- (2) White plastic (body).
- (3) Orange plastic (body).
- (4) Dull white plastic (base).
- (5) Translucent plastic (LED cover).
- (6) Shiny black plastic (on/ off switch).
- (7) Coatings (white, black) on plastic (pattern).

Date sample received : Mar 13, 2023

Test Period : Mar 13, 2023 to Mar 21, 2023



Page 6 of 7



TEST REPORT

Number : HKGH02981997

(4) Mercury (Hg) Content

Test Standard : EPA/SW-846 by Atomic Absorption Spectrophotometric Analysis/Inductively Coupled Plasma (ICP) analysis.

| Tested Component | Result |
|------------------|-----------------------|
| (1) | <2.5 mg/cell (<1 ppm) |

Limit : 25 mg/cell (max)

Tested Component :

(1) Button Cell (CR2032)

Date sample received : Mar 13, 2023

Testing period : Mar 13, 2023 to Mar 21, 2023

End of report

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to and subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek.com/terms/>. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Intertek is responsible for all the information provided in the reports, except when information is provided by the Client or when the Client requires the item to be tested acknowledging a deviation from specified conditions that can affect the validity of results.

The observations and test results in this report are relevant to the sample(s) tested and submitted by client. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. This report does not discharge or release you from your legal obligations and duties to any other person. Only the Client is authorized to permit copying or distribution of this report and the report shall not be reproduced except in full. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

